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L/c No
L/c Date F824 QC (9A /0271012 2012
MILL TEST / INSPECTION CERTIEICATE 3.1
ACCORDING TO EN 10204 2005
Consignes Test Certificate No EXP/ 01349- 13{’2014‘2015
DAMSTAHL afs Date of Issue 18 03 2015 '
Panmarksve) 28, DK - 8660 Skanderborg F O No 524378
DENMARK SC_No & Date 14-15/00845, Dt 11 02 2015
Invoice No & Date EXF/01349/2014-15 Dt 18 03 2015
PRODUCT DESCRIFTION LENGTH Net Wt
STAINLESS STEEL FLAT BARS [HRAF] Ordered Actual o8
Kgs
[CONDITION - 1D] 48-53 Mts 48-53 Mtrs &
Ttem Heat Size
Articie No Matenal/Grade Tolerance Process Route
No No mnt
143 4307 Electne Melhing, A O D Refimn
- 6489 | CH-1999 i 60 x 8§ mm DIN 1017/EN 10058 & &
304/304L Cenhmmous Casting
CHEMICAL COMFPOSITION (Weight %)
C St Mn P s Cr Mo Ni Cu n || wn
Min - - - - - 17 50 - 8§00 - - - -
Max 0 030 10 200 0 045 0 a30 1950 - 1050 - - - 01000
Results 0030 041 176 {045 0023 1818 - 802 - - - D 0680
MECHANICAL PROFPERTIES
Test Method - EN 100021 Test Method - DIN EN ISO 145 - 1
Hardness ch W) 1 Test (2mm)
Proof Str h & mpact Tes! m) at
Specified roof Strengt] Tensile Strength Elongation after [Rednction )3;1:0{5;} rpy 0 “Cpuoules)
Values Nfll‘lml /MPR meuR]IZMPa Fracture A of Area Sample Size - 10 x 5x 55 mm
¢ 2°%([Rp02) | 1%(Rp1 0) (R Yo % {BHN) [ 11 [ Ave
Results 317 360 624 52 62 180-183 132 128 140 | 13333
Remarks
1 Conchtion 1D (Hot Rolled, Shot-Blasted and Packled) 2 Solation annealed at 1050 °C

3 PML test done 0% & found Satisfactory

4 The matenal 1s fully kitled and caleium treated ’ “ “““\ '
5 Matenal 15 free from radio-active contaminahon ' ““““ \“\“ “““

6 Intergranular Corrosion test catried aut as per EN/ISO 3651-2-1998 (Test method A) found sahisfactary gaB12281 57?_ L

7 The material canforms to EN 10088-5 2009, EN 10272-2008 & AD200) W2-2008 Specification ST

8 Additionally requirement meets to DIN 1017 & EN 10058 specifications

9 Appoved acc te PED (47/2%/EC) by Certification Body for Pressure Equipment of TUV NORD Systems (notifted bady, reg ne 0045)
10 Location of sample - off centre, Direction - Longitudinal, Test Temp - Room Temp , Shape of Test Piece - Flat

11 Markang detauls - Company Logo, S1ze, Grade & Heat No

12 The material 1s manufactured /melt in Chandan Steel Mill and 15 of Indian Ongin

BUNDLE NO 21&22 COLOUR BLUE

Intended use Building construchon or ¢iwvil engineerung

Regulated substance No performance determined

It 15 hereby cerbified that the above results are true and correct 1n every

detuls and are meeling the requirements of specification & purchase order

DOP No 14301/FL B § RAUTELA
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